



TEST REPORT

NUMBER: SHJ0034135S1

APPLICANT: BABYBOW BABY PRODUCTS CO., LTD.
12 WORKSHOP, NO.99 LIUYE ROAD,
CHEDUN TOWN, SHANGHAI, CHINA.
ATTN: TIAN ANQI

DATE: DEC 12, 2007

*THIS IS TO SUPERSEDE
REPORT NO. SHJ0034135
DATED DEC 07, 2007*

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE :
ITEM NAME : **PLUSH TOY.**
ITEM NO. : **7038.**
LABELLED AGE GROUP : NOT SPECIFIED.
PACKAGING PROVIDED BY : NO.
APPLICANT
GOODS EXPORTED TO : THAILAND.
COUNTRY OF ORIGIN : CHINA.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

TO BE CONTINUED

PREPARED AND CHECKED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

ROGER ZHANG
TOY DIVISION MANAGER

STEPHEN TSANG
GENERAL MANAGER



TEST REPORT

NUMBER: SHJ0034135S1

CONCLUSION:

<u>TESTED SAMPLES</u> SUBMITTED SAMPLE	<u>STANDARD</u>	<u>RESULT</u>
	EN71 PART 1 : 2005 AND A4 : 2007 FOR MECHANICAL AND PHYSICAL PROPERTIES EXCLUDING CLAUSE 7.1	PASS
	EN71 PART 2 : 2006 + A1 : 2007 FLAMMABILITY TEST	PASS
TESTED COMPONENT OF SUBMITTED SAMPLE	EN71 PART 3 : 1994 AND AMENDMENT A1 : 2000 AND AC : 2002	PASS

REMARK : AS REQUESTED BY APPLICANT, TOXIC ELEMENT ANALYSIS OF EN71 PART 3 : 1994 AND AMENDMENT A1: 2000 AND AC:2002 WAS CONDUCTED ON THE COMPONENTS LISTED IN THE TEST REPORT. OTHER THAN THESE WERE NOT CONDUCTED.

TO BE CONTINUED

PREPARED AND CHECKED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

ROGER ZHANG
TOY DIVISION MANAGER

STEPHEN TSANG
GENERAL MANAGER



TEST REPORT

NUMBER: SHJ0034135S1

TESTS CONDUCTED

1 MECHANICAL AND PHYSICAL TEST

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71-1 : 2005 + A4 : 2007.

APPLICANT'S SPECIFIED AGE GROUP FOR TESTING : FOR ALL AGES.

<u>CLAUSE</u>	<u>TESTING ITEMS</u>	<u>ASSESSMENT</u>
4*	GENERAL REQUIREMENTS	P
5*	TOYS INTENDED FOR CHILDREN UNDER 36 MONTHS	P
6	PACKAGING	NA
7	WARNINGS AND INSTRUCTIONS FOR USE	#

REMARK : P = PASS NA = NOT APPLICABLE

* = THE FOLLOWING SUBCLAUSES OF CLAUSE 4 AND 5 (NOTE) OF THE STANDARD WERE APPLICABLE : -

- 1) 4.1 MATERIALS - CLEANLINESS VISUAL EXAMINATION.
- 2) 4.7 EDGES.
- 3) 4.8 POINTS AND WIRES.
- 4) 4.10.2 DRIVING MECHANISMS.
- 5) 4.20 ACOUSTICS.
- 6) 5.1 GENERAL REQUIREMENTS.
- 7) 5.2 FILLING MATERIALS.
- 8) 5.4 CORDS ON TOYS.

NOTE : THE SUBMITTED SAMPLES WERE UNDERGONE THE ABUSE TESTS FOR CLAUSE 5.1 AND 5.2 IN ACCORDING TO 8.3 (TORQUE TEST), 8.4 (TENSION TEST), 8.5 (DROP TEST), 8.7 (IMPACT TEST), 8.8 (COMPRESSION TEST) AND SPECIFIC TESTS FOR DIFFERENT TYPES OF TOYS WHICHEVER APPLICABLE.

= THE ATTENTION OF THE APPLICANT WAS DRAWN TO THE NEED FOR THE ITEM TO BE LABELLED WITH THE NAME AND ADDRESS OF THE IMPORTER IN EEC ON THE TOY OR ON ITS PACKAGING TOGETHER WITH A CE-MARKING AS SPECIFIED IN CLAUSE 7.1. IF THIS INFORMATION WAS NOT FIXED TO THE TOY ITSELF, IT SHOULD BE ACCOMPANIED BY A NOTICE IN ADVISING THE PURCHASER TO RETAIN IT.

DATE SAMPLE RECEIVED : DEC.6, 2007
TESTING PERIOD : DEC.6, 2007 TO DEC.7, 2007

TO BE CONTINUED



TEST REPORT

NUMBER: SHJ0034135S1

TESTS CONDUCTED

2 FLAMMABILITY TEST

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 2 : 2006 + A1 : 2007.

<u>CLAUSE</u>	<u>TESTING ITEMS</u>	<u>ASSESSMENT</u>
4.1	GENERAL	P
4.2	TOYS TO BE WORN ON THE HEAD	NA
4.3	TOY DISGUISE COSTUMES AND TOYS INTENDED TO BE WORN BY A CHILD IN PLAY	NA
4.4	TOYS INTENDED TO BE ENTERED BY A CHILD	NA
4.5	SOFT FILLED TOYS (ANIMAL AND DOLLS ETC.) WITH A PILED OR TEXTILE SURFACE	P

REMARK : P = PASS NA = NOT APPLICABLE

DATE SAMPLE RECEIVED : DEC.6, 2007
TESTING PERIOD : DEC.6, 2007 TO DEC.7, 2007

3 TOXIC ELEMENTS ANALYSIS

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 3 : 1994 AND AMENDMENT A1 : 2000 AND AC : 2002, ACID EXTRACTION METHOD WAS USED AND TOXIC ELEMENTS CONTENT WERE DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

	<u>RESULT IN mg/kg</u>	<u>LIMIT mg/kg</u>
SOL. BARIUM (Ba)	7	1000
SOL. LEAD (Pb)	<5	90
SOL. CADMIUM (Cd)	<5	75
SOL. ANTIMONY (Sb)	<5	60
SOL. SELENIUM (Se)	<5	500
SOL. CHROMIUM (Cr)	<5	60
SOL. MERCURY (Hg)	<5	60
SOL. ARSENIC (As)	<2.5	25

TO BE CONTINUED



TEST REPORT

NUMBER: SHJ0034135S1

TESTS CONDUCTED

SOL. = SOLUBLE

< = LESS THAN

mg/kg = MILLIGRAM PER KILOGRAM

TESTED COMPONENT : LIGHT BLUE KNITTED BRUSH TOY.

DATE SAMPLE RECEIVED : DEC.6, 2007

TESTING PERIOD : DEC.6, 2007 TO DEC.6, 2007

TO BE CONTINUED

TEST REPORT

NUMBER: SHJ0034135S1

TESTS CONDUCTED



END OF REPORT



To: Babybow Baby Products Co., Ltd.

Attention: Tian Anqi

Date: Dec 12, 2007

Re: Report Revision Notification

Intertek Testing Services Report Number SHJ0034135 Dated Dec 7, 2007,
Please be informed that all the content recorded in the above captioned
report will be void. This captioned report is now supersede by a revised
Intertek Testing Services Report SHJ0034135S1.

Thank you for your attention.

PREPARED AND CHECKED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

ROGER ZHANG
TOY DIVISION MANAGER

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

STEPHEN TSANG
GENERAL MANAGER